Login:
Sorted: Name ↑   Downloads   Rate   Size ↑  

Classen TA-26D

downloaded: 0File size: 2 mb    Manafacture: Classen  
Category: Lawn Mowers

NOTE: Excessive roller chain tightness will shorten the life of the bearings. Chain(s) should have movement of 0.18 in./4mm free play back and forth at center point between front drive sprocket and rear tine assembly sprocket. ENGINE MAINTENANCE (Refer to engine manufacturer's owners manual) Check engine and gear reduction case oil level with engine resting in a level position. Inspect air filter element and replace if necessary. AERATOR STORAGE WARNING SAFETY WARNING: TO PREVENT POSSIBLE EXPLOS

Classen TA-25D

downloaded: 0File size: 2 mb    Manafacture: Classen  
Category: Lawn Mowers

000252 & UP) PARTS LIST KEY PART NO. SHEET DESCRIPTION 38 500115 2 WASHER, 5/16" LOCK 1 400073 1 FRAME, MAIN 39 500101 2 NUT, 5/16" 2 100086 1 DRUM, WATER 40 300049 2 PLATE, CHAIN TIGHTENING 3 500015 3 1/4" X 3/4" BOLT W/ LOCK WASHER & NUT 41 100013 2 BEARING W/ COLLAR, 3/4" PILLOW BLOCK 4 500011 6 KEY, 3/16" X 1" SQUARE 42 500010 4 5/16" X 1-3/4" BOLT W/ (2) FLAT WASHERS, LOCK WASHER & NUT 5 200012 1 SHAFT, KEYED 43 100041 1 9" PULLEY W/ 3/4" HUB & 3/16" SQ. KEY 6 500054 2 WASHER, (3) 3/4" FLAT

Classen TA-19D

downloaded: 0File size: 2 mb    Manafacture: Classen  
Category: Lawn Mowers

SHEET DESCRIPTION 26 500008 1 3/8" X 2" BOLT W/ LOCK WASHER & NUT 27 500099 2 3/8" X 1-1/4" BOLT W/ FLAT WASHER, LOCK WASHER & NUT 28 500098 3 3/8" X 3-1/2" BOLT W/ (2) FLAT WASHERS, LOCK WASHER & (2) NUTS 29 300037 1 PLATE, ADJUSTER 30 500005 4 5/16" X 1-1/2" BOLT W/ LOCK WASHER & NUT (NOT SHOWN) 31 300009 1 WEIGHT STOP 32 _ 300071 1 PLATE, HANDLE BRACE GUSSET 33 500051 6 3/8" X 1 " BOLT W/ LOCK NUT 34 100037 1 ENGINE W/ EXHAUST DEFLECTOR, 4HP HONDA 35 400115 1 BRACE, HANDLE 36 500114 2 5/16" X

Classen TA-17D

downloaded: 0File size: 2 mb    Manafacture: Classen  
Category: Lawn Mowers

SHEET DESCRIPTION KEY PART NO. SHEET DESCRIPTION 1 100035 1 THROTTLE CABLE CONNECTING SPRING 11 400018 1 MAIN HANDLE 2 400088 1 THROTTLE ARM 12 500043 6 3/8" x 1" BOLT 3 500134 2 3/8" x 1-1/4" BOLT 13 300054 1 HANDLE BRACE 4 400082 1 CONTROL HANDLE, (L.H.) 14 100020 2 PLASTIC TIE 5 100007 2 RUBBER GRIP 15 400017 1 LOWERING HANDLE 6 400091 1 CONTROL HANDLE, (R.H.) 16 500170 2 3/8" x 3-1/2" BOLT 7 500041 9 3/8" LOCK NUT 17 500042 4 3/8" FLAT WASHER 8 500130 6 3/8" LOCK WASHER 18 200020 2 CLUTCH CA

Classen TA-15

downloaded: 0File size: 735 kb    Manafacture: Classen  
Category: Phones

Classen SC-24

downloaded: 0File size: 1 mb    Manafacture: Classen  
Category: Garden Tools

All transportation charges on parts submitted for repair or replacement under this warranty shall be borne by the purchaser. This warranty does not include engines or engine parts, tires, batteries, or gearboxes that are covered under separate warranties furnished by their manufacturer or supplier, nor does it include normal maintenance parts, including but not limited to, spark plugs, points, filters, blades, and lubricants. All service under this warranty will be furnished or performed by our

Classen SC-20

downloaded: 0File size: 1 mb    Manafacture: Classen  
Category: Garden Tools

SHEET DESCRIPTION QTY/PER KEY PART NO. SHEET DESCRIPTION 7 1 C100005 1 HONDA 5.5 hp ENGINE w/DEFLECTOR 1 C100114 1 HONDA 8.0hp ENGINE w/DEFLECTOR 2 C100028 1 PULLEY w/ HUB & BOLTS, 4" x 22mm 3 C100024 1 B56 V-BELT, 5.5hp MODEL 3 C100113 1 B59 V-BELT, 8.0hp MODEL 4 C500011 1 3/16" x 1 3/4" SQUARE KEY 5 C500029 2 1/4" x 3/4" BOLT 6 C100023 1 HUB, TAPERLOCK 7 C100022 1 PULLEY, TAPERLOCK 8 C100008 1 REDUCTION BOX, and KEYS 9 C500174 8 1/2" x 1 3/4" BOLTS 10 C500042 8 3/8" FLAT WASHER 11 C200031 1 PU

Classen SC-18

downloaded: 0File size: 1 mb    Manafacture: Classen  
Category: Garden Tools

Maximum engine rpm is recommended for smooth operation. 8. After cutting a short distance, stop machine by letting the twist grip throttle control go back to its original position. Check thickness of cut and adjust if necessary. 9. At the end of each cutting pass, lift up on the handle bar to clear the cutting blade from the sod. Retard the throttle control and turn machine around into the position for the next cut. 10. When finished cutting sod, reverse steps 6 through 3, leaving the wheel driv

Classen SC-16

downloaded: 0File size: 1 mb    Manafacture: Classen  
Category: Garden Tools

9. Servicing the sod cutter regularly and correctly. 10. Classen Mfg., Inc. parts and service. 11. Give the customer the operators manual and encourage customer to read it. DATE DELIVERED __________/__________/__________ SIGNATURE _______________________________________ SAFETY ENGINE STARTING PROCEDURES HANDLE FUEL SAFELY -AVOID FIRES Handle gasoline with care; it is highly flammable. Use an approved gasoline container. Fill the fuel tank outdoors. DO NOT fill tank completely full. DO NOT smoke

Classen SC-12

downloaded: 3File size: 1 mb    Manafacture: Classen  
Category: Garden Tools

1028 Street Road . Southampton, PA 18966 Telephone: 1-800-366-6268 TABLE OF CONTENTS INTRODUCTION. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 Thank You . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 Read This Manual . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 Warranty. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 Measurements. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1 Se





Category